
Integrated Membrane System (IMS) to treat brackish water with
high salinity: a new treatment concept

Josep Francesc Ruanaa,*, Francisco Javier Bernaolab, Abel Riaza Frutosb, Xavier Pujola

aConsorci d’Aigües de Tarragona (CAT), ETAP l’Ampolla, Carretera Nacional 340 Km 1.094, 43895 l’Ampolla
(Tarragona), Spain
Email: jruana@ccaait.cat
bAbengoa Water, S.L.U. Prolongación Calle Don Remondo S/N 41703 Dos Hermanas (Sevilla), Spain

Received 15 March 2012; Accepted 15 June 2012

ABSTRACT

The drinking water treatment plant of the Consorci d’Aigües de Tarragona (CAT) is located in
the town of L’Ampolla (Spain) and supplies drinking water in the province of Tarragona
(345.000m3/d). The raw water intake is located at the low river basin of Ebro river, which has
sporadically high values in salinity. In this sense, a semi-industrial plant has been developed
and operated by the CAT and Abengoa Water in order to obtain data for the development of a
large-scale plant with a capacity of 250,000m3/d. The main objective of these tests are maxi-
mised in the salt rejection and the global water recovery as well as minimised in the costs for
the industrial plant. The idea was to develop and test different configurations of integrated
membrane systems. Therefore, ultrafiltration and reverse osmosis were initially installed and
tested. Nowadays, microfiltration and nanofiltration has been installed and tested with the
existing systems. This paper presents the main characteristics of the pilot plant, results and
conclusions obtained during the last operation stage up to the date.

Keywords: Brackish water; Drinking water; Integrated membrane system (IMS); Hollow fibre
membrane; Microfiltration; Ultrafiltration; Reverse osmosis; Nanofiltration; Multi
cartridge filter; Membrane filtration integrity

1. Introduction

The Consorci d’Aigües de Tarragona (CAT) is
operating a drinking water treatment plant (DWTP) in
the town of L’Ampolla, in the province of Tarragona
(Spain). This plant supplies drinking water around 65
towns (near 1,000,000 people in summer) and 33
industries, with a pipe network of 392 km. In Fig. 1, it
can be observed that the geographical location of the
plant has a drinking water production capacity of
4m3/s (345,600m3/d).

The raw water comes from two irrigation channels
in the Ebro River (right and left side) before flowing
into the Mediterranean Sea. This kind of water is con-
tinuously having problems of salinity [1–3]. The main
source is geological, increased by anthropogenic activ-
ity, especially by the intensive agriculture in the area
around the middle basin of the river [4]. Therefore,
this fact produces anomalous values in order to fulfil
the European Directive of Drinking Water [5] and its
transposition to Spanish Legislation [6]. The episodes
of high salinity are mainly due to the high concentra-
tion of chloride, sulphate, etc. reaching values of*Corresponding author.

Presented at the International Conference on Desalination for the Environment, Clean Water and Energy, European Desalination
Society, 23–26 April 2012, Barcelona, Spain

Desalination and Water Treatment
www.deswater.com

1944-3994/1944-3986 � 2013 Desalination Publications. All rights reserved
doi: 10.1080/19443994.2012.705054

51 (2013) 1116–1123

January



270mg Cl�/L and 370mg SO2�
4 /L which are higher

than the established parametric value of 250mg/L.
These episodes usually last between three and
sixmonths per year. The Regional Health Authority
has recently recommended the urgent solution of salty
problems in order to supply drinking water with less
salinity.

It is necessary to highlight that L’Ampolla DWTP
mainly consists of: bar screening, straining, coagula-
tion, flocculation-lamella settler, gravity sand filter,
granular activated filter and a final disinfection with
chlorine. These processes do not remove salts and for
that reason, it has recently started the ELSA pilot
plant project to study the best treatments and opera-
tion conditions to achieve its goal.

In this sense, the CAT will develop a new project
in the DWTP with a new partial brackish treatment to
remove salts (especially monovalent ions) from drink-
ing water with a capacity of 233,280m3/h (first phase
155,520m3/d). This water will be mixed with
untreated drinking water in order to reach the para-
metric values specified by the legislation as previously
stated.

This kind of solution has been previously imple-
mented for similar DWTPs in Spain. At the moment, 4
plants are operating:

• El Atabal DWTP (Malaga): since 2004 with RO (two
steps, recovery of 85% and a production capacity of
165,000m3/d)

• Abrera DWTP (Barcelona): since 2009 with EDR
(recovery of 85–90% and a production capacity of
200,000m3/d)

• Sant Joan Despi DWTP (Barcelona): since 2010 with
UF-RO (three steps, recovery of 85–90% and a pro-
duction capacity of 198,720m3/d)

• Almoguera DWTP (Madrid): since 2010 with UF-
RO (two steps, recovery of 85% and a capacity of
172,800m3/d)

In order to decrease the salt content in the drink-
ing water in the L’Ampolla DWTP, the CAT and
Abengoa Water designed, developed and operated the
ELSA pilot plant to check the kind of systems applied
for this case. Thus, the most appropriate operation
conditions and design criteria for the industrial plant
will be determined.

The ELSA pilot plant has been developed in a
scale of 1:1,000 having a treatment capacity of 12m3/h
to treat salty drinking water from the DWTP. It has a
filteration of salts and recovery higher than 90% in
both cases as it will be shown later. The current paper
presents the last obtained results up to date by com-
paring microfiltration (MF) vs. ultrafiltration (UF) and
reverse osmosis (RO) vs. nanofiltration (NF).

2. Materials and methods

2.1. General overview of ELSA pilot plant

The feedwater to be treated in the pilot plant is the
water (drinking water) let-out by the DWTP. The
pump takes this water (12m3/h) from the water tank
of the DWTP till a storage tank installed at first of
pilot plant. Here, the pH is corrected with CO2

(approximately 5mg/L) up to 7.

Fig. 1. Geographical location of l’Ampolla DWTP: 40˚48´04.54´´N; 0˚40´20.07´´E.

J.F. Ruana et al. / Desalination and Water Treatment 51 (2013) 1116–1123 1117



From this point, the water is pumped and treated
by means of a MF or UF system (pressurised; out-in;
dead-end); this step is named as MFM or UFM. In this
paper the results will be focused on MFM (MF).

After that, water flows directly to a new storage
tank where is taken up by a high pressure pump
(1mg/L of sodium bisulphite (37%) and 2mg/L of
antiscalant) to be desalted in the RO racks (brackish
water). Here, the adopted configuration has been
divided into three stages with 5, 2 and 1 pressure ves-
sels, respectively. Between the second and third stage,
a booster pump has been installed because, depending
on each case, it might be necessary to increase the
pressure by a few bars. The product water goes to a
product water tank. In particular, this step is named
OIM. In any case, both MFM/UFM and OIM form the
part named M as it can be observed in the Fig. 2.

The brine of the previous RO (OIM) passes to a
lamella settler equipped with flocculation to be treated
in order to remove precipitates of salts because the
brine is highly salty as well as non-balanced. After
that, pH is adjusted to 7 by means of CO2 (20mg/L).
Next, a new UF system is installed to remove small
precipitated particles that can escape from the lamella
settler; this step is named UFS and is similar to the
previous UF (UFM). In this case, the flow and flux are
around 2m3/h and 40 lmh, respectively. The purpose
is to avoid some particles that reach a new RO stage
(OIS) where previously sodium bisulphite (1mg/L
(37%)) and antiscalant (7mg/L) are dosed. In order to
optimise the system, tests using NF membranes
instead of RO membranes were carried out (NFS). The

new permeate is obtained to be mixed with the previ-
ous one from OIM. These steps, UFS and OIS/NFS
forms the part named S.

All pumps are equipped with variable frequency
drives. The UF system can be cleaned by backwashes
with water and air free of oil in order to remove the
materials on the UF membrane surfaces. On the other
hand, a chemically nhanced backwash (CEB) can be
applied using chemical reagents. The backwash waters
and CEBs are treated by means of a new lamella set-
tler equipped with flocculation in order to be recov-
ered and treated again at the first pilot plant, reaching
values around 99.99% (that means around 1m3/h).
Finally, the pilot plant has an auxiliary clean-in-place
(CIP) and permeated water displacement to be
applied if it is necessary. The overall water recovery
was 92.5%. Salt rejections were 93.9 % (M), 97.8%
(OIS) and 94.2% (NFS). All brines and permeates are
balanced as follows:

• OIM1: 60%; OIM2: 50% and OIM3: 40%.
• OIS or NFS: 50%.

The main characteristics and specifications of
ELSA pilot plant are shown in the Table 1.

The pilot plant has installed a PLC and SCADA to
control the process. Forthis purpose, the pilot plant is
monitored online by means of instruments installed:
pressure transmitters, differential pressure transmit-
ters, flow metres, pH metres, temperature probes, con-
ductivity metres (EC20˚C), turbidity metres, OxRed
potential transmitters, etc. Apart from online mea-

M part: 85% conversion S part: 50 % conversion 

UFM or MFM OIM UFS OIS or NFS 

OIM1 

OIM2 OIM3 

Fig. 2. Diagram of the ELSA pilot plant.

1118 J.F. Ruana et al. / Desalination and Water Treatment 51 (2013) 1116–1123



sures, several offline measures are carried out such as:
temperature, pH, conductivity, turbidity and chlorine.

2.2. Analytical methods

The general physical, chemical and microbiological
parametres are the following to be monitored: pH,
turbidity, conductivity (EC20˚C), total dissolved solids
(TDS), N+, K+, Ca2+, Mg2+, Sr2+, Ba2+, Fe2+/3+, Mn2+,

CO2�
3 , HCO�

3 , Cl�; SO2�
4 , NO3�, SiO2, heavy metals,

total organic carbon (TOC), heterotrophic plate count
(HPC) at 20˚C, total coliforms, Escherichia Coli, faecal
Streptococcus and Clostridium perfringens. All of them
are based on AENOR water quality [7] and interna-
tional standards [8].

Silt density index (SDI) at 15min (SDI15) follows the
ASTM method D4189-95 [8]. Particle counting and size
distributions are based on Standard Methods 2560 [9].
The characterisations of materials on the discs of the
SDI were realised by Genesys Membrane Products, S.L.

Prior to carry out any test, in order to estimate the
behaviour of the system, several specific softwares
have been used: ROSA by DOW, AVISTA Advisor 3
by AVISTA, Master 3VC by GENESYS and RO 12.5
by NALCO. These softwares were used previously to
estimate the behaviour of the processes.

Finally, ionic equilibrium was studied to detect the
scaling activity for the following compounds: CaCO3,
CaSO4, BaSO4, SrSO4, CaF2, Fe, Al, Mn, SiO2 and
Ca3(PO4)2. In the raw water, (Table 2) there is no pres-
ence of Fe, Al and Mn (<DL) and the concentration of P
in the raw water of the river is <0.05mg P/L.

3. Results

This work presents the results of the pilot tests car-
ried out during 50weeks, between 2010 and 2012 and
in particular, the last results up to the date. The start-
up of the pilot was at the beginning of 2010; during
this phase, the main parametres of the system were
set-up for each case: chemical doses, backwashings,
CEBs, CIPs, etc.

One of the main challenges during the operation
has been the use of brackish water membranes instead
of seawater membranes for the OIS stage. Initially, the
last process resulted in bad performance. The rejection
of salts was excellent at the beginning, but quickly
decreased and there was a necessityto increase the
acid CIPs applied to maintain the percentage of salt
rejection constant. This fact determined the use of
brackish water membranes which improved the stabil-
ity of this part of the process.

Table 1
Main characteristics and specifications for ELSA pilot plant